

Test Report

Report No.: STL20260511007E

Report Date: 2026-05-12

Page: 1 of 3

Applicant : Jinyuan Textile

Address : No. 43, Street B-1, Phase I, Shiling Leather City, Huadu District, Guangzhou City

The following merchandise was submitted and identified by client as:

Sample Name : 2682 Film Printing

Order No. : /

Style No. : /

Buyer's Name : /

Manufacturer : /

Number of Sample : 1PC

Received Date : 2026-05-11

Tested Date: : 2026-05-11 To 2026-05-12

Test Request : 1. N,N-dimethyl formamide (DMFa)

Test Method : Please reference to next page(s).

Test Result(s) : Please reference to next page(s).



scan to verify

anti-counterfeiting code: FR0637

Approved: _____

Raymond

Technical Director



The report is invalid without the special seal for the test report and the signature of the approver. The report is invalid if altered. The test results are only responsible for the incoming samples. Any objection to the test report shall be raised within 15 days from the date of receiving the report, and shall not be accepted within the time limit. The test report shall not be copied (except full-text copy) without written approval. The test report is only used for customers' scientific research, teaching, internal quality control, product research and development and other purposes. It is only for internal reference and has no certification role in domestic society.

Test Report

Report No.: STL20260511007E

Report Date: 2026-05-12

Page: 2 of 3

Test Result(s)

1. N,N -Dimethylformamide (DMFa):

Test Method: With reference to ISO 16189:2021, analyzed by GC-MS.

Test Item(s)	RL (mg/kg)	Client's limit (mg/kg)	Test result (mg/kg)
			1
N,N -Dimethylformamide	50	1000	799
Conclusion			Pass

- Remark:**
- 1) 0.1%=1000mg/kg
 - 2) RL = Reporting Limit
 - 3) N.D =Not Detected (<RL)

The report is invalid without the special seal for the test report and the signature of the approver. The report is invalid if altered. The test results are only responsible for the incoming samples. Any objection to the test report shall be raised within 15 days from the date of receiving the report, and shall not be accepted within the time limit. The test report shall not be copied (except full-text copy) without written approval. The test report is only used for customers' scientific research, teaching, internal quality control, product research and development and other purposes. It is only for internal reference and has no certification role in domestic society.

Test Report

Report No.: STL20260511007E

Report Date: 2026-05-12

Page: 3 of 3

Test Material list:

No.	Sample Description	Location
1	Printed Synthetic With White Fabric	2682 Film Printing

Sample(s) Photo



----- End of Report -----

The report is invalid without the special seal for the test report and the signature of the approver. The report is invalid if altered. The test results are only responsible for the incoming samples. Any objection to the test report shall be raised within 15 days from the date of receiving the report, and shall not be accepted within the time limit. The test report shall not be copied (except full-text copy) without written approval. The test report is only used for customers' scientific research, teaching, internal quality control, product research and development and other purposes. It is only for internal reference and has no certification role in domestic society.